
This Owner's Manual is provided and hosted by Appliance Factory Parts.

Shop Vac 610B
Owner's Manual

Shop genuine replacement parts for Shop Vac 610B

Find Your Shop Vac Vacuum Cleaner Parts - Select From 487 Models

-------- Manual continues below --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/vacuumcleaners/shop-vac/610b.html
https://www.appliancefactoryparts.com/vacuumcleaners/shop-vac/


R e p l a c e m e n t Parts List 

ITEM DESCRIPTION PART NO. 

1 Cover 8555001 
2 Motor housing 8854200 
3 #8 x 5/s"" AB Screw Ph Pan Hd 1506399 
4 Power cord 0424296 
5 Switch 8231801 
6 Strain relief bushing 3400999 
7 Upper motor gasket 2070000 
8 Ground screw hex head 1700899 

#10 24 x 1/2, type F 
9 Motor 1940047 
10 Lower motor gasket 2071600 
11 Grid plate 8860700 
12 Ball float 0081100 
13 Lid latch 8550101 
14 Lid cage & latch assembly (12 gal.) 8965724 

(16 gal.) 8988724 
15 Cartridge filter 9030462 
16 Filter retainer 3008000 
17 Screw #10 x 1" hex head, type AB 1509699 
18 Tank assembly (12 gal.) 1046497 

(16 gal.) 1046597 
19 Caster Foot 8565000 
20 Retainer 8565500 
21 Screw #10 x 3/4" hex head, type AB 1503999 
22 Caster 6772200 
23 Foam sleeve 9058562 
24 Drain cap 1062020 

Reference Part • Ref erence 
Number Description Number Q t y . H Num ber Descriptio 

1 Motor cover 82905-04-3 1 22 Connecto 
2 Strain relief bushing 34004-99-4 1 23 Collection 
3 Wire nut 05001-99-5 2 24 Kickstand 
4 Blower HSG - Upper 82901-02-6 1 25 1/4 - 20 x • 
5 Motor 13431-97-8 1 Mach. S 
6 1/4 x 11/4" Screw HH AB * 1 26 1/4 - 20 He 

27 Wire tie 27 Wire tie 
7 Blower HSG - Lower 82902-00-8 1 7 Blower HSG - Lower 82902-00-8 1 
8 10 x 3/4" Screw PH Pan * 28 Handle -
9 Nozzle 82903-20-4 1 29 1/4 - 20 Ac 

10 10 x 3/4" Screw PH Pan * 30 Carriage 
11 Axle 11.60 LG 32725-03-8 1 31 Handle -
12 Roller 82919-00-2 2 32 8 x 3/4" P 
13 Spring 82918-00-4 2 13 Spring 82918-00-4 2 Spring 

33 Grip Half 33 Grip Half 
14 Wheel retainer 32726-00-2 1 34 Power co 
15 1/4 x 11/4" Screw HH AB * 35 Switch 
16 Carrier 82904-00-4 1 36 6 x 3 / 4 " PI 
17 Spring for kickstand 82997-00-8 1 37 Cord clam Spring for kickstand 

38 Grip Half 38 Grip Half 
18 Axle 32725-06-1 1 39 Cord prot 
19 Wheel 7" (17.78 cm) 82989-00-5 2 40 Intermed 
20 Wheel retainer 32726-00-2 2 
21 Gasket 82975-01-2 3 (*) Standard hardware 


